SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7 / 20MHz / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,400 GHz 1.000 MHz 2.48864 GHz -41.98 dBm -16.93 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 18.56 dBm ~11.44 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49367 GHz -40.10 dém -27.10 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -20.14 dBm -10.14 dB
2.496 GHz 2:499 GHz 1.000 MHz 249900 GHz -40.14 dBm -30.14 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57148 GHz -35.79 dBm -25.79 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -17.93 dém -7.33 dB 5575 CH= 2,590 GHz 1,000 MHz 5 57502 o= 40 36 dBm 2736 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 18.49 dBm -11.51 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,58276 GHz -46.34 dBm -21.34 db
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2476 GHz £.450 GHz 1,000 MHz 249047 GHz -35.04 dBm -10.04 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56168 GHz -1.14 dBm -31.14 dB
2.480 GHz 2.495 GHz 1.000 MHz 249589 GHz -33.88 dBm -20.88 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57090 GHz -28.32 dBm -18.32 dB
2496 GHz 2:499 GHz 1.000 MHz 249709 GHz -30.87 dém -20.87 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87117 GHz -29.03 dém -19.03 d&
2.499 GHz 2.500 GHz 500,000 kHz 2.49998 GHz -31.28 dBm -21.23 dB 5575 CH= 2,590 GHz 1,000 MHz 267528 GHz 3135 dBm Cla 35 de
2.500 GHz 2.520 GHz 100.000 kHz 2.50732 GHz -0.93 d3m -30.93 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59004 GHz -44.07 dBm -19.07 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

Conducted Spurious Emission

LTE Band 7 / 5MHz

- | )| (Specoam ) e
Ref Level 0.00 dBm Offset 12,00 dB Mode Auto Swasp Ref Level 0.00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 560.97701 MHz -46.81 dBm -21.81 dB 30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -46.85 dBm -21.85 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48075 GHz -44.78 dBm -19.76 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.474B6 GHz -45.02 dBm -21.02 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.33875 GHz -43.66 dém -18.66 dB 2,580 GHz £.000 GHz 1.000 MHz 4.32616 GHz -43.64 dém -18.64 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.95205 GHz -41.19 dBm -16.19 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94106 GHz -41.20 dBm -16.25 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60027 GHz -36.92 dém -11.92 de 10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -36.87 dem -11.87 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.25273 GHz -38.40 dém -13.40 de 18.000 GHz 26.000 GHz 1.000 MHz 18.9991% GHz -38.33 dBm -13.33 d&
— e — —_
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 972,12644 MHz -46,74 dBm -21.74 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48876 GHz -46.11 dBm -21.11 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30971 GHz -43.46 dBm -18.46 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94056 GHz -41.24 dBm -16.24 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60877 GHz -37.01 dBém -12.01 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.25973 GHz -38.30 dBm -12.30 dB
r T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7 / 10MHz

pectr o pectrum L
Ref Level 0.00 dm  Offset 12,00 db Mode Auto Swesp Ref Level 0.00 dBm  Offset 12,00 db Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.80010 MHz -46.75 dbm -21.75 dB 30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -46.66 dBm -21.66 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -44.93 dém -19.93 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48578 GHz -45.65 dém -20.65 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.29713 GHz -43.55 dam -18.55 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.31891 GHz -43.21 dém -18.21 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -41.40 dBm -16.40 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99505 GHz -41.13 dBém -16.13 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.63377 GHz -36.96 dém -11.96 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.60027 GHz -37.07 dem -12.07 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.25523 GHz -38.32 dém -13.32 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.24923 GHz -38.32 dém -13.32 d&
— - — — - e
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 974,06547 MHz -46.,89 dBm -21.89 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48528 GHz -45.93 dBm -20.93 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.16793 GHz -43,55 dBém -18.55 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.92556 GHz -41.39 dim -16.39 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60527 GHz -36,78 dém -11.78 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.27023 GHz -38.42 dBm -13.42 dB
ik
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dém
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -46.82 dBm -21.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -46.56 dBm -21.56 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -44.75 dBm -19.75 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48826 GHz -45.87 dém -20.87 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.44230 GHz -43.34 dém -18.34 dB 2.580 GHz 5.000 GHz 1.000 MHz 3.23351 GHz -43.36 dém -18.36 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.91206 GHz -41.28 dbm -16.28 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95905 GHz -41.18 dém -16.18 d&
10.000 GHz 18.000 GHz 1.000 MHz 17.61027 GHz -36.83 dém -11.83 de 10.000 GHz 18.000 GHz 1.000 MHz 17.60177 GHz -36.85 dBm -11.85 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24973 GHz -38.45 dam -13.45 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.23724 GHz -38.24 dém -13.24 d&
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30.000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -46.82 dBm -21.82 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48628 GHz -45.97 dBm -20.97 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,31987 GHz -43.60 dBm -18.60 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93306 GHz -41.19 dBm -16.10 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60227 GHz -36.84 dbm -11.84 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.24873 GHz -38.35 dBm -13.35 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7 / 20MHz

> ] (=] |(Spectrum [+
Ref Level 0.00 dbm  Offset 12.00 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.00 B Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 9309,16292 MHz -46.,97 dém -21.97 dB 30.000 MHz 1,000 GHz 1,000 MHz 930,43728 MHz 46,80 dbm -21.80 dB
1.000 GHz 2,480 GHz 1.000 MHz 2,48975 GHz -44.04 d8m -19.04 dB 1.000 GHz 2,490 GHz 1,000 MHz 2,48777 GHz -45.88 dBém -20.88 dB
2.580 GHz 5.000 GHz 1.000 MHz 448440 GHz -43.50 dém -18.50 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.28987 GHz -43.56 dBm -18.56 d&
5.000 GHz 10,000 GHz 1,000 MHz 699305 GHz -41,19 dBém -16.19 B 5.000 GHz 10,000 GHz 1,000 MHz 5,92906 GHz -41.20 dBm -16.20 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -36.88 d8m -11.88 dB 10.000 GHz 18,000 GHz 1,000 MHz 17.60027 GHz -37.02 dém -12.02 dB
18.000 GHz 26,000 GHz 1.000 MHz 18,24823 GHz -38.30 dém -13.30 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.72114 GHz -38.28 dBm -13.28 d&
L J1 ] - L i J -
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Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs \ ALimit
30.000 MHz 1,000 GHz 1.000 MHz 944,49525 MHz -46.69 dBm -21.69 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47635 GHz -45.99 dBm -20.99 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,29665 GHz -43.67 dBm -18.67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93606 GHz -41.28 dBm -16.28 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.61427 GHz -36.81 dBm -11.81 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.25573 GHz -38.40 dBm -13.40 dB
™
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1N2419-01B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0031
40 Normal Voltage 0.0001
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0028
PASS
-10 Normal Voltage 0.0014
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0000
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A7-25of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.13 6.03 6.67 PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 35
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 25/ 20MHz / QPSK
Middle Channel / Full RB

LTE Band 25/ 20MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 122 | 307 | 3.03 | 494 | 490 | 991 | 9.77 | 14.48 | 14.27 | 18.86 | 18.70
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.24 - 3.02 - 4.95 - 9.99 - | 1454 - |1890| -
TEL : 886-3-327-3456 Page Number : A25-3 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 0dE SWT  63.2ps @ YBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.40 dBm) ™M1[1] 13.00 dBm)
1.87977620 GHz 1.87956920 GHz
20 20
Y ndB 26.00 dB ndB 26.00 dB
w0 purad e S A e B e 1.225200000 MHz| 0d Tt N 1.222400000 MHz
Qfactor 1534.3 Qfactor Y 1537.6
od 0 d
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20 d 20 d I
il - vl 3 s 4
3 dBmoty = AW T ASgemrs o P
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LET97762 GHz 15.40 dBm ndB_down 1.2252 MHz ML 1.8795692 GHz 13.80 dBm ndB_down 1.2224 WHz
TL 1 1B793874 GHz -10.26 dém nd8 26.00 dB TL L 1.8793902 GHz -12.46 dBm n 26.00 dB
T2 1 1.B806126 GHz -10.46 dBm Q factor 1534.3 T2 1 1.8806126 GHz -12.00 dém Q factor 1537.6
L i 1 L | 1 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.88 dBm) ™M1[1] 15.01 dBm)
" 1.87959240 GHz 1.8B007190 GHz
= 26.00 dB @ - ndB 26.00 dB
04 T 2.068900000 MHz 104 R O A BT 2.027000000 MHz
7 Q factor 612.5 7 Q factor \ 621.1
o 1 0 + .
'] Tf tz
-tod -10d 3 .1
7 / Y
f | /
20 d : 20 d -
/ \\ 7 \
g I~ ~ g s — ~
oy 'l | — S s ~
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.8795924 GHz 16.88 dBm nd@ down 3.0689 MH2 M1 1.8800719 GHz 15.81 dBm nd@ down 2,027 MHZ
TL 1 L B784655 GHz -9.10 dBm nd8 26.00 dB TL L 1.8764835 GHz -10.35 dBm nd8 26.00 dB
T2 1 1.BB15345 GHz -8.78 dBm Q factor 612.5 T2 1 1.8815105 GHz -10.09 dém Q factor 621.1
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 22 dBm)| 14.29 dBm)
1.88083900 GHz 1.8B066900 GHz
20 ) 20
e 26.00 dB 26.00 dB
104 O Do o L WL Tear W, 4.935000000 MHZz 104 Lon W A, 4.895000000 MHz|
i Q factor A a81.1 384.2
od 0 di 1
/ L 4
10 df ‘i' -10 di -
f \ i |
20 d 20 d
/ | / \
\ |
ot A
20 dem— e ek viat ear v |2 v
o P AP i, il = >
40 df -40 d
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1880839 GHZ 15.22 dBm ndB_down 4.935 MHz ML 1.880669 GHz 14,29 dBm ndB_down 4,895 MRz
TL 1 1877542 GHz -10.44 dBm nd8 26.00 dB TL L 1.877552 GHz -11.62 dam 26.00 dB
T2 1 1882478 GHz -11.15 dém Q factor 381.1 T2 1 1.882448 GHz -11.74 d8m 384.2
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

I

J

Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.07 dBm)| MI[1] 15.56 dBm
i 1.8771430 GHZ| 1.6780820 GHz
= B ndB_ . 26.00 dB @ k nda 26.00 dB
104 [ b ifiteadiiin iftecie - RS RN 9.910000000 MHZ, 104 ] e e B 9.770000000 MHZ|
Q factor \ 189.4) Q factor \ 192.2
/ | / |
od 1 T od i 1
10 d ¥ X -10 d 4 l'\
204 f \ 20d 1
e et \, N o AT s ",
-3 = - s ekl
e
-40 d -40 de
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE77143 GHz 16.07 dam nd8 down 9.91 MHz ML 1878082 GHz 15.56 dam nd8 down 9.77 Wz
T 1 1875025 GHz -9.62 dBm nd8 26.00 dB TL L 1875125 GHz -10.69 dBm n 26,00 d8
T2 1 1,884935 GHz -9.72 dBm Q factor 189.4 T2 1 1.884895 GHz -10.50 d8m Q factor 192.2

U

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 13.46 dBm
1.0826670 GHz
= nde " 26.00 dB @ ) 26.00 dB
0u T T A Ty (S 14.476000000 MH2| 04 Fas P R A ,.n,ﬂy},ﬂ‘,\,rux.»_\ 14.266000000 MHz
7 Q factor | 130.2 i Q thotor | 132.0
[ |
od 0 d
/ L |
104 - + -10d i+ 1z
! \ ) \
204 ! 20d 1 "
L C ,, L \
j-atuder A 7 AP gfemr o
~ N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,884825 GHz 14.59 dBm nd@ down 14.476 MH2 M1 1.882667 GHz 13.46 dBm nd@ down 14,266 MHZ
T 1 LB72777 GHz -11.82 dbm nd8 26.00 dB TL L 1.872927 GHz -12.61 dam nd8 26,00 d8
T2 1 1887253 GHz -11.50 d8m Q factor 130.2 T2 1 1.887193 GHz -12.54 dBm Q factor 132.0
L it ] - L ) ] L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.22 dbm)| ™11 13.20 dBm
1.8860740 GHZ| 1.6779220 GHz
= ndg 3 26.00 dB @ 26.00 dB
A T I . " -
104 A, -, VB 18.861000000 MHz| 104 _ . 18.701000000 MHe|
{ Q factor 100.0) [ 'k 100.4
N | N
-10 df v -10 d 'f
204 /' 20d - 4
N e e o0 e 4
=k AT LS AT AT
M A
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1886074 GHz 14,22 dBm nd8 down 18.861 MHz ML 1.877922 GHz 13.20 dam nd8 down 18,701 MHz
T 1 1870569 GHz -11.65 dam nd8 26.00 dB TL L 1970689 GHz -10.86 dBm 26,00 d8
T2 1 1889431 GHz -11.92 dam Q factor 100.0 T2 1 1.889391 GHz -12.52 dam 100.4
L it ] - L ) ] L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 15.04 dBm)
1.88000000 GHz 1.060 0 GHz
20 20 A
M nd 26.00 dB d;ga 26.00 dB
w0 n L MBI e, 1.236400000 'VIHz 0d A P Ny 3.015000000 '\1H<
I qfactor 1520.6 ] Q factor \ 623.7
a j r 0 7
-10 d 7 \. -10 de
/ \ A\
20 df + t 20 df L
. y . Pomau™ N e
-2 R : et - - -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.88 GHz 14.00 dBm nd@ down 1.2364 MH2 M1 1.BB05754 GHz 15.04 dBm nd@ down 2015 MHZ
T 1 16793846 GHz -12.23 dbm nd8 26.00 dB TL L 18784955 GHz -10.72 dBm n 26,00 d8
T2 1 1.880621 GHz -11.76 d8m Q factor 1520.6 T2 1 1.8815105 GHz -11.13 dém Q factor 623.7

L I ]

L U

J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.91 dBm| ™M1[1] 13.77 dBm)
1.87905100 GHz 1.8815180 GHz
= [B ndB 26.00 dB| @ /“',‘mm 26.00 dB|
04 K - i RO P 4 thunum? MHZ| 104 N . Jp— - m_\,.,_«—\pn.,\ 9.990000000 V\H.z
Q factor \ 380.0) 7 Q factor 188.3
4" | / 4
od : 0 di .
10 df 1 Y -10 o st
! ¥ 7
20d f y 20d .H'
| At
A Wi o =360 A
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB79051 GHz 12.91 dam nd8 down 4.945 MHz ML 1881518 GHz 13.77 dam nd8 down 9,99 WHz
T 1 1877532 GHz -13.21 dam nd8 26.00 dB TL L 1.875005 GHz -12.34 dam nd8 26,00 d8
T2 1 1882478 GHz -13.11 dém Q factor 380.0 T2 1 1.884995 GHz -12.43 dém Q factor 188.3
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.19 dBm) ™M1[1] 1228 dBm)
1.8793410 GHZ| 1.0883920 GHz
= nd 26.00 dB @ 26.00 dB
p Bt 14.535000000 MHz . 18.901000000 MHz
w T A B Y factir 129.3 1 AT T T 969
ad 0 /
!
10 d - -10 di ?E
204 20d
\ I \
e N i . e i A T
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1879341 GHz 12.19 dBm nd@ down 14,535 MH2 M1 1.888392 GHz 12.28 dBm nd@ down 18,901 MHZ
T 1 1872597 GHz -14.28 dm nd8 26.00 dB TL L 1870649 GHz -15.70 dBm 26,00 d8
T2 1 1887133 GHz -13.61 dém Q factor 129.3 T2 1 1.88955 GHz -13.89 dam 99.9
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 271 | 272 | 449 | 4.49 | 899 | 9.01 | 13.49 | 13.43 | 17.86 | 17.90
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.75 - 4.48 - 8.99 - | 13.49 - 1790 | -
TEL : 886-3-327-3456 Page Number 1 A25-7 of 35

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 25
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.67 dBm)| ™M1[1] 14.10 dBm)
- 1.87982940 GHz - 1.87981260 GHz,
1.085314685 MHz Occ B 1088111888 MHz,
p— Py
g 104 P e i
od 0 d
-10 df {"‘ -10 d
204 4 | 20d +
| ] \
ANPPEVYs (VA Ve LA N
g = w7 v T
40 df
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1E798294 GHz 15.67 dam ML L 18708126 GHz 14,10 dBm
T 1 LET945734 GHz 8.30 dBm Oce Bw 1.085314685 MHz TL L 187945734 GHz 9.28 dBm Oce Bw 1.086111688 MHz
T2 1 1 BBOS4266 GHz 8.63 dam T2 1 1.8B054545 GHz 7.78 dam

\ ) J [

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.60 dBm) ™M1[1] 15.90 dBm)
- " 1.87696300 GHz - X 1.86104900 GHz,
X - o 2.709290709 MHz 2.715284715 MHZ
T s Sy B ‘
10d 104
/ / |
ad i od | \
/ A \
104 - T - i \
/ \ / \
204 20d -
f \ / N
. Y el b -
=30 deny — = 24 =~ =
e <
40 df -40 di
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878963 GHz 16.60 dam ML 1881049 GHz 15.30 dam
T 1 1.B7863936 GHz 9.53 dBm Oce Bw 2.709250709 MHz TL L 1.87865135 GHz 9.33 dBm Oce Bw 2.7152B4715 MHz
T2 1 1 BB134865 GHz 10.29 dam T2 1 188136663 GHz 9.51 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.46 dBm) ™M1[1] 13.03 dBm)
- . 1.88163800 GHz - - 1.87974000 GHz,
- Occ B 4.485514486 MHz _ T : Bw 4.485514486 MHZ
4 o ALY Y VY N T i s " rid P o S nd e )T o e p, bt
10 v 10 -
| | 1
\ / i
o d 0 di
/ Y 7 \
10 d L \ -10 d \.
204 f - 20d / \
\ f i
0 / o / 3
JRgi A s T ATy AP P mAe—irey
40 df -40 di
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881638 GHz 14,46 dBm ML 1.87974 GHz 13.83 dam
T 1 LB777722 GHz 9.05 dBm Oce Bw 4,485514456 MHz TL L 1.8777622 GHz 9.41 dBm Oce Bw 4.485514486 MHz
T2 1 1 BE2ZET7 GHz 8.11 dam T2 1 18822478 GHz 9.51 dam
L U J wa L JU L]

TEL : 886-3-327-3456 Page Number 1 A25-8 of 35
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 31 dBm)| ™M1[1]
. 1.8622980 GHZ|
= e | - £.991008991 MHz @ g B : 9.010989011 MHZ
R P o A AT
10 df v = 10 d > ™
7 7 |
od ! od | |
f i
-10 df -10 d \‘
/ \
204 1 20 J‘ "
égu'-v\._ | [ qﬁ/‘ AN I ] -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882298 GHz 16.31 dam ML 1.882058 GHz 15.55 dam
T1 1 LB755045 GHz 10.35 dBm Oce Bw £.991008951 MHz T1 L 18755245 GHz 8.44 dBm Oce Bw 9.010969011 MHz
T2 1 1 B844955 GHz 10.48 dam T2 1 18845355 GHz 10.14 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3

Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max

™M1[1] ™M1[1] 14.47 dBm)
- a7 - 1.6785010 GHz
”- Oce Bw 13.486513487 MHz| I 3: 1] 13.426573427 MHz
. h 1
10d E e L B SO Ve o araatad 104 [ A Pl | A oy B
! ] \
o d 0 di |
| / |
-10 df - 10 d - T
/ ] \
20d 7 20d 7 4
\ \

LY e /

Al W A TV (- - =
= . it 7 = - iy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f LB75115 GHz 14,35 dam ML 1878501 GHz 14,47 dBm

T1 1 1.B732567 GHz 9.66 dBm Oce Bw 13.486513487 MHz T1 L 18732567 GHz 7.45 dbm Oce Bw 13.426573427 MHz

T2 1 1 BB67433 GHz 9.06 dam T2 1 1.8866833 GHz 9.46 dam

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.74 dBm) ™M1[1
1.8861540 GHZ| K
= 17.862137862 MHz @ T 17.902097902 MHz
1 T T1
o 9 SO N b ou SEDUPY: NP U SOV NS B
/ | | |
i ! A i !
a + | 0
10 df [ - 10 db i I\
7 T T T
i \ / \
204 20d -
i N \ \
s e -\ \W . e \
= AR P ’ T Aaran, |
Y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 1886154 GHz 13.74 dam ML 1881239 GHz 13.54 dam
T1 1 1871049 GHz 8.69 dBm Oce Bw 17.882137862 MHz T1 L 1.971048 GHz 9.1 dBm Oce Bw 17.902097902 MHz
T2 1 1BEA9111 GHz 9.36 dam T2 1 1888951 GHz 8.35 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) 14.01 dBm)
- 1.88036920 GHz - 1.88067130 GHz,
Occle 1093706294 MHz 2.745254745 MHZ
- L R e Py,
1w0d por s o] 104 ] 2
! \
o d ' 0 di ] \
/ \ /
-10 df Jf " -10 d /
20d 1 20d +
Fad \ [ e
30 8o ot — o, - . P v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB03692 GHz 12.57 dam ML 18806713 GHz 14.81 dam
T 1 1.B7945455 GHz 7.12 dm Oce Bw 1.093706294 MHz TL L 1.87863936 GHz 9.25 dBm Oce Bw 2.745254745 MHz
T2 1 1 BBOS4H25 GHz 7.28 dam T2 1 188138462 GHz 7.74 dm

L U

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.97 dBm) ™M1[1] 14.25 dBm)
- 1.47618200 GHz - 1.6812990 GHz
Occ B 4.475524476 MHz T Occ Bre £.991008991 MHZ
. N N T1n |~ 7 -
10 di /]. alr = 10 d - e Bt
od / 0d J
-10 df -10 d
204
o AN ATE o
LA e
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878182 GHz 12.97 dam ML 1.881299 GHz 14,25 dam
T 1 LB777722 GHz 6.62 dBm Oce Bw 4,475524476 MHz TL L 1.8754945 GHz 8.45 dBm Oce Bw £.991008991 MHz
T2 1 1 BE22478 GHz 7.26 dam T2 1 18844755 GHz 8.26 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,40 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.70 dBm) 13.58 dBm)
- 1.8757440 GHZ| - 1.6789210 GHz
WL Occ B 13.486515487 MHz T 17.902097902 MHz
. X R . ,
di a P N . 2
w = e . e A .A l
od 2 0 ‘J T
/ { |
-10 df ‘\ -10 d T
204 / \\ 20d A
] \ ool l
A ) | fo
JETRT 2 Ay A |-l L v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LB75744 GHz 1270 dem ML 1.878921 GHz 13.58 dam
T 1 18732867 GHz 7.13 dm Oce Bw 13.486513487 MHz TL L 1871048 GHz 6.69 dBm Oce Bw 17.902097902 MHz
T2 1 1 BE6T732 GHz 9.07 dam T2 1 1888951 GHz 7.82 dam
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Spectrum || Spectrum
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1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -32.08 d&m -19.68 dé 1.013 GHz 1.015 GHz 100.000 kHz 1.91474 GHz 20.07 dém -9.03 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -33.43 dBm -20.43 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -28.14 dBm -15.14 dB
1,850 GHz 1,852 GHz 100,000 kHz 185024 GHz 20.60 dem -9.40 dB 1.016 CHz 1,695 GH2 1.000 MH2 191605 GHz -31.34 dBm -18.94 dB
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i J ) e i 1 )
Dater 1 JAN.2022 23:53:42 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectru || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dBm f Sty 10 dBr \
0ds | \ 0 dem, :
[ 1] \
-10 dem T ! -10 dgm T
SPURIOUS_LINE_ABS { | ‘
20 dem f L‘ 20 dbm }
-30 dam f“““"w J o= Bm Yy
= i !
) e Mo, N
40 dem vy ra -40 dBm
MWM-'W - MW
. PR PR
e 50 dém P
-60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -24.69 dém -11.69 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91397 GHz 12.37 dBm -17.63 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84896 GHz -35.45 dBm -22.45 dB 1.915 GHz 1.916 GHz 20.000 kHz 191507 GHz -32.68 dBm -19.68 dB
1,850 GHz 1,852 GHz 100,000 kHz 185033 GHz 12.02 dBm -17.08 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91610 GHz -10.94 dBm ~6.04 dB
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1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -35.62 dém -22.62 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91476 GHz 19.09 dBm -10.51 d&
1.849 GHz 1.850 GHz 20.000 kHz 1.84856 GHz -33.60 dBm -20.60 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -25.86 dBm -12.86 dB
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1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -24.69 dém -11.60 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91408 GHz 11.65 dBm -18.35 dB
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1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -36.77 d&m ~23.77 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.81477 GHz 17.11 dBm -12.89 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -32.43 dBm -19.43 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91502 GHz -32.44 dBm -19.44 dB
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1.840 Gz 1.849 GHz 1.000 MHz 1.84899 GHz -24.30 dém -11.30 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91428 GHz 9.44 dBm -20.56 d&
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LTE Band 25/ 3MHz / QPSK
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1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -34.45 dBm -21.45 d8 1.512 GHz 1.815 GHz 100.000 kHz 1.81475 GHz 18.99 dBm -11.01 dB
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1.850 GHz 1.865 GHz 100,000 kHz 1,85085 GHz 19.52 dBm -10.48 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -37.67 dbm -24.67 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
0 ds 7 - = 0 dprm - e
-10 dem f ‘ -10 dBm ’]
SPURIOUS_LINE_ABS J l \
-20 dem J, [\ 20 dBm l
Lierupr ot \ 0 dem i
-40 dem ..“,M
50 dém [emainan
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 cHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -29.8% dém -16.89 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00772 GHz 1.26 dbm -28.74 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84857 GHz -33.12 dam -20.12 do 1.015 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -33.17 dBm -20.17 de
1.850 GHz 1.865 GHz 100.000 kHz 1.85678 GHz 1.20 dBm -28.80 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -29.12 dBm -16.12 dB
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